| 0

Home>Make: Triumph>1973 Triumph 750 Twins T140V, TR7RV>Engine, Primary Drive & Clutch>Crankcase

1973 Triumph 750 Twins Crankcase
1973 Triumph 750 Twins Crankcase - Classic Bike Spares
Scroll sideways to view the table completely.
Plate # Part Name Part # Qty Fitted Description
1 Crankcase, Drive Side 713677 1 Not available.
2/3 Camshaft Bush 710287 2
4 Chain Tensioner Abutment 705088 1
5 Crankcase, Timing Side 713678 1 Not available.
7 Scavenge Pipe 704538 -
8 Locating Peg 706386 - At oil pipes.
9 Hollow Dowel 570989 2
10 Locating Peg 570912 1 Left side at thrust washer.
11 Layshaft Needle Roller Bearing 571606 1
12 Intermediate Wheel Spindle 700375 1
13 Hollow Dowel 708751 1
14 Crankcase Stud 141445 1 Rear, timing side, 3/8".
15 Plain Washer 604246 2 3/8"
16 Nut 140303 1 3/8" UNF
17 Hollow Dowel 701532 2 Tappet oil feed.
18 Oilway Plug 709330 1 5/16" UNC x 5/16" long.
19 Copper Washer 821880 1 5/16"
20 Tachometer Drive Plug 211871 1 Left hand thread.
21 Plug Washer 708896 2 Alloy 3/4"
22 Oil Pipe Stud 211863 1 5/16″ UNC/UNF x 1-1/2″
23 Cylinder Base Stud 211865 4 3/8" UNC/UNF x 1-3/4"
23 Cylinder Base Stud 713013 4
24 Timing Hole Plug 211872 1 1/2" UNC, RH thread.
25 Bolt 211870 1 5/16" UNC x 1-7/8".
26 Bolt 146220 1 5/16" UNC x 1-3/4".
27 Bolt 146223 1 5/16" UNC x 2-1/2".
28 Bolt 140230 1 5/16" UNF x 5".
29 Bolt 211823 2 5/16" UNF x 3-3/4"
30 Plain Washer 602330 10 5/16"
31 Nut 141302 5 Nyloc 5/16" UNF.
32 Crankcase Filter 709336 1
33 Joint Washer 705315 1
34 Drain Plug 572167 1 With level tube.
35 Drain Plug Fibre Washer 571257 1
36 Level Plug 210543 1 1/4" UNF x 5/16".
37 Copper Washer 702441 1 1/4"
38 Drain & Adjuster Plug 572259 1
39 O-ring 706299 1
40 Blanking Plug 571920 - Reference only.
41 Filler Plug 572166 2
42 O-ring 708782 2
43 Bolt 146242 1 3/8" UNC x 4".
44 Stud 210669 1 5/16" UNF x 4-3/4".
45 Rubber Plug 707573 1
46 Exhaust Ties Nut 140402 2 5/16 UNF.
47 Breather Cover Plate Assembly 711072 1 Not available.
48 Screw 711075 1 3/16" UNF x 1-1/8".
49 Stub Outlet 709335 1 Alloy.
50 Joint Washer 711460 1
51 Screw 711077 2 2BA x 5/8".
52 Primary Chain Oiler Tube 713174 1
53 Clip 713175 1
54 Spring Washer 604250 1 1/4"
55 Bolt 140101 1 1/4" UNF x 1/2".
56 Alternator Leads Grommet 711345 1 External.